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Conditions

This report may be reproduced and distributed to your clients, provided that it is reproduced and
distrbuted i full,

Specimens will be dispesed of four weeks from the date of this repod, unkess cthenvise instructied,
Cipinions, comments and interpratations expressed in this repod are shown in lalics,

Coples of INSPEC interpretations referenced in this report ane available upon requeest,

Tests marked @ are nol included in our ANAB Scope of Accreditation,

This repart has been provided in accordance with our standard Temis of Business, which can be
viewed a1, and prnted from;

hitp:41 . i ToB.paf
If you have difficulty accessing the Terms of Business. you may contact us for a copy.
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Summary of assessment®
Assessment
Clause Rogquiremant (Seo Koy)
315 Deployment Indicator Pags
316 Activation force T L Pass
az Energy absorber Ltd
321 Material HAs
322 Terminations ILid
323 Conmestons
324 Dynamec performance = ambsent diry Pass
Cynamic performance — ambdent wet Pass
325 Dynantic performance — cokd dry Pass
Dynamic performance = hot dry Pass
326 Static strength Pass
azy Static test for wrap-around lanyards (3600 Ibf — abraded)
328 Static test for wrap-arund lanyands (5000 1bf - unabraded)
329 Static test for Y-lanyards
32101 | Dynamic test for Y-lanyards (Single connection)
32102 | Dynamic test for Y-lanyards (Dual connection)
32103 | Dynamic test for Y-lanyards (Hip connection)
HE1/52 Marking Lid
53/54 | Insructions y e
Koy
Shading shows the dauses requested. Any other dauses were nol requested.
Fass Requirgment satishied,
Lid Testing requested was insufficient completely 10 vedfy compliance with the dause.
Refer (o the "Result details” section for more information,
Fail Requirgment nol satished. Refer to the "Result delails™ section for mone nformation.
BAs Azsessrment nod camed oul.
MARD Requirement not applicable.
NT Requested but not tested due to eary termination following failure.

" Assessment relales only to those specimens which were tested and are the subject of this repon.
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Submission dotails
Product Quantity | Date received INSPEC specimen no.
Enérgy absorbing laryard, model
NG 12905 10 2HO3S01 - 2HO3S10

- : | 7 March 2020 =
Energy abtsortang larmpand, rtdel 05 i IHOIA0T = 2HO3405

MI11237Y

]

Procedures

The specimens delailed within the submissions abowve were used for the tests covenad by this repor.

Testing was performed in accordance with ANSI Z359.13-2003 unless olhenwise specified babow,
Reference should be made 1o the standard when reading this report.

Unless stated olherwise, specimens were lested in the condition as received by INSPEC.
Testing was performed at INSPEC's Laboratory i Kunshan, China,
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Bosult dotails

3.1.5

316

3.2

3.21

3.2.2

4.2.2.2

a)

b

c)

Deploymaent indicator

Subsequent to the lesting of specimen 2H03503 against 3.2.5, 1 became obvious
that the energy absorber had been activaled.

Activation force

Specimen 2H03501 showed no sign of activalion when subjecied 1o the 450 pounds
slatic Tonce,

The permanent elongation, following the test, was 0.39 inches. This is less than the
maximem 2 inches permitted.

Paorsonal Energy Absorbing Lanyard Component

Specimen 2ZH0Z401 incorporated a Personal Energy Absorber Component which
satisfied this standard.

Matarials
Specimen ZHOZ3401 was assessed,

The materials used in the construction of this energy absorbing lanyard, and their
characleristics, were not assessed. Manufacturer to certify,

Terminations
Specimen 2H3401 was assessed,

The ensngy absorbing lanyard was consfructed of webbing. The end lerminations
salished 3.2.2.2, a8 appeopriate (See behow).

Webbing terminations
Specimen 2H02401 was assessed,

Lock sliiches sewn on all stiched eye lerminalion straps were nol assessed.
Manufaciurer to cerlify.

The material and charactenstics of thread used was not assessed, Manufacturer to
certify.
Threads used for sewing the webbing were while colour. This conlfrasted with the
yellow colour of the webbing.

VWebbings were profected from concentrated wear at all interfacas with faad-baaring
ConnEclor dlements, Wear piiias (Joop webbang) wehe used,

The ends af the webbing wee hot-cut 50 a5 1o prevent undavelling.
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Fass

Pass

Pass

Lid

Lid

Pass

Pass

Fass
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3.2.4

325

3.2.5

Dynamic performance test - Ambient dry condition

Specimen ZHDA502 was assessed,

Dwring the dynamic performance lest, the average amest force was 726 pounds,

This wvalue i5 bess than (he maximum 800 pownds peamithid.
Seae Annex 1 for the plol of Torce versus thime.,

During the dynamic performance tes), the maamum amest force was 954 pounds.

This value is less than the maximum 1,800 pounds permitied.
See Annex 1 for the plol of Torce versus time.

During the dynamec performance test, the deployment distance was 44.3 inches.

This value is less than the maximum 48 inches permithed.
Dynamic performance test - Ambient wat condition
Specimen 2HD3503 was assessed,

During the dynamic pefomance best, the average arest foroe was B93 pounds,

This value is kess than the maximum 1,125 pounds permitied.
See Annex 1 for the plol of force Wersus time.,

Dwring the dynamic performance test, the maxdmum ares! force was 1223 pounds.

Thas value i5 kess than the masimum 1,800 pownds permitied,
See Annex 1 for the plol of force wersus time,

During the dynamic performance best, the deployment distance was 36.2 inches,

This value is less than 1he maximum 48 inches permitted.
Dynamic performance test — Cold dry condition
Specimen ZHIZ5M was assessed,

During the dynamic performance lest, the average amest force was 894 pounds.

Thas value 15 less than the maximurm 1,125 pounds. permitied,
See Annex 1 for the piol of force versus lime.

Duning the dynamic performance fesl, the maxamum amest foroe was 1034 pounds,

This value is less than the maximum 1,800 pounds permitied.
See Annex 1 for the plol of Torce Versus time.

During the dynamic performance test, thee deployment distance was 38.2 inches.

Thas value is kess (han the maximum 48 inches permitied,
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3.2.5

326

Dynamic performance test - Hot dry condition
Specimen 2ZHAE05 was assessed,

Dwring the dynamic performance lest, the average amest force was 762 pounds,
This wvalue is bess than (he maximum 1,125 pownds parmitted.
See Anney 1 for the plol of force versus time,

During the dynamic peformancs lest, the madmum amest force was 1015 pounds,
Thiz value is less than the maximum 1,800 pounds. permilied,
See Annex 1 for the plol of Torce versus time.

During the dynamec performance test, the deployment distance was 46.5 inches.
This value is less than he maximum 48 inches permitied.

Static strangth

Specimen 2HO3502 withatiood the tensile test of 5,000 pounds applied for 1 minute
withaut braaking.
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Pass

Pass

Paszs
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&1

514
8.1.2

513

5.2

5241

5.2.2

Gonoral Marking Requiremaents

Markings shall b in Englsh.
The hegibility and altachment of requined makings shall endure Tor the lfe of the
component, subsysiem or system being marked was nol assessed,

Marking labels provided electronically were used for assessment

When pressure sensilive labels are used, they shall comply with the applicatde
provision of reference 8.5.1. This requirgment was not assessed, Manufacluner (o

ey,
Equipment shall be marked with the following:

- part number and model designation; [N311237Y]
- year of manufacture: [2019]

- mantfaciurers name of log; [JECH]

capacity rating; [130-310 Ibs)
- serial numbser; [000001]
- glandard number; [ANSUASSE Z359,13-2013]

- wrarning to follow the manulactiurer's instructions included with the equipment at
time of shipment from the manufactuner.

Specific Marking Requiremants

Energy absorbing lanyards shall be marked to identity:

- the fiber used in the malerial of constrection; [Polyester]

« the lengih; [6 1]

= fhe P 1o avodd contact with sharp edges and abrasig Suaoes;

- the neied 10 make only compalible connections;

= the: maximasm elongation; (48 inch]

- restriction, if any, on the typeés of companents, subsystems, or systems with which
i anergy AbsOortes i3 desined 1o be used,

- the average anrest force, maximem free fall distance and capacity of the energy
absorber on 8 separale label identical in size, color and content as figure 18a and
160 of the standard; [size and color wene ol assessed]

- & i FF personal energy absorbers shall be in black priml on a conlrasting while
background:

- 12 I FF personal energy absorbers shall be inwhile prind on a contrasting black
background;;

- In addition 1o 5.2.1. Y-lanyards that fail the Cynamic Hip Tesl detailed in 3.2.10,
st inciude a waming label on both connecting ends of the lanyard specifically
directing users how o safely store the unused leg of the lanyard,
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Pass
Pass

Pass
Fass
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&3

The instruclions o users have been assessed as delall below, with reference only 1o the

Goneral Instruction Requiremaonts

refevan! requirements of the Standard.

INSPEC Technical Senvices has nol assessed these instructions with resped 1o caims made
by the manufaciurer outskde of these requirements, and therefore accepts no responsibility for

the legilimacy of any such caims.

5.3.1

53,2

533

5.3.4

Instructions shall be provided to the user, printed in English, and affixed o the
equipment at the time of shipment from the manufaciurer,

LUser Inslructions were provided elecironically and used for assegsment

Instructions shall contain the folicwdng information:

- a statement thatl the manufactue”s instrections shall be provided 10 wsers.

- manufaclures’s name, address, and telephone number;

- manuiaciurers part number and model designation for the equipment;

- inkended use and purpose of (he cquipment;

- proper mathod of use and Emitation on use of the equipment;

- illustrations showing lacations of markings on the equipment;

- reproduction of printad information on all markings:

- Inspection procadures required o assure the equipment i3 in sendceable condition
and operating comectly;

- anchorage requirements;

= an Mustration of how 1o calculatle frée fall distandas,

- criteria for discarding equipment which falls inspection:

- procedues for cleaning, maimlenance, and storage;

- reference Lo the ANSUASSE Z359.13, Personal Energy Absorbers and Enengy

Absorbing Lanyards, slandard and applicable regulations goverming eccupational
safely.

Instructions shall require thal only the equipment manufaciurer, or persons or
entities authorized in writing by the manufacturer, shall make repairs to equipment.

fnestruclions shall require the user 19 remove equipment from field service i 1§ has
been subjectid to the forces of arresting a fall
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Pass
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54  Specific Instruction Requiremonts

644 I achdition to general inglruction the requinements, witten instructions for personal

energy absorbers shall include:

- the: material used inthe personal energy absorber consiruction; Pass

» the need to make enly compatibde connections and limitations of compatibility; Fass

- proger method of coupling the personal energy absorber to adjacent components Fass
Of th Systenm,

* the maximum arres) force of the personal energy absorber when dynamically Fass

tested in accordandce with the requinements of this standand,

« the macamum elongation of the personal energy absorber when dynamically lested Pass
in atcordance wilh the requirements of this standand.

- a reference chart that indicates the deployment distance of the personal enengy MAS
absorber according 1o the user weight and free fall dislance;

- @ statement that indicates information necessary in designing fall protection Pass
systems shall be made available from the manufactuner,

- Manufacturers may provide designers of fall protection syslems a representative MAs

graph{s) of the time history plot of the loading from a drop lest.
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Clause Tost Uncertainty
311 Classificalions -
31.2 Material -
313 Terminations 2
314 Connectors z
315 Deployment indicator '
31,8 Activation force 4
Pemanent elongation 0.33%
3.7 Static sirenglh .
; L Force 1.7%
318 Dmampﬁime-ammw Deployment distance rp——
319 Dynamic perfarmance = various conditions Lo Y
Deployment distance 1mm
32 Persanal Energy Absorber Component, i fitted See report
321 Materials -
3zz Terminations =
323 Connectors See report
) Force * 3.0%%
324 Crhynamic performance = amibdent dry — L — e
326 Dynamic performance - various Force £ 3.0%
cenditions Daployment distance 2 1mm
428 Static sirenglh = single lanyand See MNote 1
Slatic strength = slippage £ 21%
327 Abirasion :i-: Static strength - Wrap-around enengy absorbing See Note 1
328 Static strenglh - Wrap-around energy absorbing lamyands onhy See Note 1
329 Static strength - Ylarmyards only See Mole 1
32404 | Dynamiciest, Y-lanyards only - Single | FO'® it
connECtion Deployment distance £ 1mm
32102 | Dynamic test, Y-lanyards only - Dual connection Forca + 3.0%
32103 | Dynamic test, Y-lanyards only - Hip connection See Mote 1
51752 | Marking 5
53154 | Information -
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Mobe 1. The acceplance cifenon for this test is a siraighiforvard "PassFail’, rather than a numerncal
value, Consequenily, as there is no value to be reported, uncertainty has nol been reponed
eithier,

Hote 2. The uncedainty value is based on a standard uncerainty multiplied by a coverage faclor k = 2,
which provides for a conhdence level of approximately 95%. Values expressed a3 a

percentage (%) are relative,

Mote 3. It should be noted that the abowve valses have nol been faken inlo acooun! when making
assessments agains! the passiail criteria.
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ANNEX
This Annex comprises o seclions.

1. Plats of arrest force versus ime, (4 pages)

2. FPhotograph of the product tested. {1 page)
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Jinhua Jech Toals Co., Lid-
Energy absorbing lanyard, model N311237Y

INSPEC Tesling Services' specimen 2H03401 12 March 2020



